

# IYU SAILCLOTH CO., LTD.

3F. -5, No. 179, Sec. 4, New Taipei Blvd., Xinzhuang Dist., New Taipei City, Taiwan.

TEL: (886) 2-85219693 FAX: (886) 2-85218384

## TEST REPORT

Test Report Date : June. 9, 2021

	Item No	Colour	Thickness (mm)	Width (inch)	Weight (g/m <sup>2</sup> )	Tearing Strength (lb)		Tearing Strength (N)		Testing Speed (mm/min)	Tensile Strength				Elongation (inch)				1%		
						Warp	Fill	Warp	Fill		Warp	Fill	45°		10lbs	25lbs	50lbs	100lbs	lb	N	
																					Warp
1	160HPE	Black	0.21	57	160	3.52	3.66	15.66	16.28	200	310.63	344.83	211.64	lb	Warp	0.057	0.099	0.222	0.597	37.63	167.4
						3.44	3.72	15.30	16.55		1381.68	1533.79	941.36	N	Fill	0.047	0.088	0.266	0.726	37.25	165.7
						3.42	3.70	15.21	16.46						45°	0.082	0.269	2.169	3.351	18.12	80.6